
 

 
 

 
FORM – 1A 

 
“REDEVELOPMENT OF BOMBAY 
DEVELOPMENT DIRECTORATE 

(BDD) CHAWLS” 
 

At  
Village Lower Parel, Worli, Mumbai 

 
 
 

By 
 

MUMBAI HOUSING AND AREA DEVELOPMENT 
BOARD 

(A regional unit of MHADA). 
Griha Nirman Bhavan, Kalanagar, Bandra (East), Mumbai-400 051 

 



APPENDIX II 
(See paragraph 6) 

FORM-1 A (only for construction projects listed under item 8 of the Schedule) 
 

CHECK LIST OF ENVIRONMENTAL IMPACTS  
[Project proponents are required to provide full information and wherever necessary attach explanatory 
notes with the Form and submit along with proposed environmental management plan & monitoring 
programme] 

1 LAND ENVIRONMENT [Attach panoramic view of the project site and the vicinity] 
[...]
There are Dispensary & Nursing Home which shall generate small quantity of bio-medical waste. Bio-
medical waste will be handled and disposed as per Bio-medical waste Management rules, 2016. 

 
I. Power requirement: 
Source of Electricity:  Local Authority  
Details shall be submitted 
 

Form 1A Redevelopment of BDD Chawls, Worli, Mumbai                                             5 



1.3 What are the likely impacts of the proposed activity on the existing facilities   adjacent   to the 
proposed site? (Such as open spaces, community facilities, details of the existing land use, disturbance 
to the local ecology). 
There shall have some impacts on water, air environment, power requirement but it shall be mitigated by 
providing proper pollution control facilities. STP shall be provided for treatment of recycling of sewage 
there by reducing fresh water demand. Also for water conservation, rain water harvesting shall also be 
done. Power consumption shall be reduced by using energy saving practices. Impact on air quality shall be 
reduced by plantation of trees on green cover area. This project will generate employment during 
construction phase & operation phase and there by shall have positive impact on socio economy. 

1.4 Will there be any significant land disturbance resulting in erosion, subsidence & instability? (Details 
of soil type, slope analysis, vulnerability to subsidence, seismicity etc. may be given). 
As per the Seismic Zoning Map of India region falls under Zone- III. Stability Certificate, as per prevalent 
IS Code shall be obtained for these buildings from registered Consulting Structural Engineer.  

1.5 Will the proposal involve alteration of natural drainage systems? (Give details on a contour map 
showing the natural drainage near the proposed project site) 
No  

1.6 What are the quantities of earthwork involved in the construction activity-cutting, filling, 
reclamation etc. (Give details of the quantities of earthwork involved, transport of fill materials from 
outside the site etc) 
Demolition debris and Excavation material shall be partly reused & remaining shall be disposed to the 
authorized landfill site with prior permission of Local Authority. 
 
Construction waste generated during construction activity shall be partly reused and remaining shall be 
disposed to authorized landfill site 

1.7 Give details regarding water supply, waste handling etc during the construction period.  
Water Requirement during Construction Phase: 
From Water tankers (For Construction):41 KLD (Depending upon the construction activity).  
From MCGM (For Workers):45 - 50 KLD 
The sewage generated approximately 39 KLD will be disposed to sewer line. 

1.8 Will the low lying areas & wetlands get altered? (Provide details of how low lying and wetlands are 
getting modified from the proposed activity) 
No. 

1.9 Whether construction debris & waste during construction cause health hazard? (Give quantities of 
various types of wastes generated during construction including the construction labour and the 
means of disposal) 
Solid Waste Generation during Construction Phase:  
Construction waste generated during construction activity shall be partly reused and remaining shall be 
disposed to authorized landfill site. 
 
From Construction labour :  
Segregation of wastes generated by construction labours into biodegradable and non-biodegradable and 
shall be handed over to M.C.G.M. 
 
Biodegradable garbage = 20 kg/day 
Non-biodegradable garbage = 30  kg/day 
Total = 50 kg/day 
Proper segregation of the wastes done and shall be handed over to Local Authority.  

2 WATER ENVIRONMENT 
2.1 Give the total quantity of water requirement for the proposed project with the breakup of 

requirements for various uses. How will the water requirement be met?  State the sources & 

Form 1A Redevelopment of BDD Chawls, Worli, Mumbai                                             6 



quantities and furnish a water balance statement. 
 
Water Requirement & Source: 
 
During Construction Phase – 
For Workers : From M.C.G.M.: 41 KLD 
For Construction : From Water tankers : 45-50 KLD 
 
 
During Operational Phase 
 

Table 11: Total Water Requirement & Source 
Description Quantity of water required (KLD) Source of water supply 

Redevelopment  Reservation  Sale  Total  

Domestic 4526 85 2363 6974 
M.C.G.M./Rain water 
harvesting tanks during 
rainy days   

Flushing 2289 68 1219 3576 Treated sewage from STP 
Gardening 63 Treated sewage from STP 

 

2.2 What is the capacity (dependable flow or yield) of the proposed source of Water? 
Domestic Water Supply from Municipal Corporation of Greater Mumbai  (M.C.G.M.) 

2.3 What is the quality of water required, in case, the supply is not from a municipal source? (Provide 
physical, chemical, biological characteristics with class of water quality) 
Drinking water supply shall be supplied from M.C.G.M. 

2.4 How much of the water requirement can be met from the recycling of treated wastewater? (Give the 
details of quantities, sources and usage) 
All secondary requirements like flushing (3576 KLD) & gardening (63 KLD) would be fulfilled by treated 
sewage from STP. Excess treated sewage shall be disposed to sewer line.    

2.5 Will there be diversion of water from other users? (Please assess the impacts of the project on other 
existing uses and quantities of consumption) 
Drinking water supply shall be supplied from M.C.G.M. 

2.6 What is the incremental pollution load from wastewater generated from the proposed activity? (Give 
details of the quantities and composition of wastewater generated from the proposed activity) 
Sewage generation from all buildings will be 9155 KLD and will be treated in full fledged Sewage 
Treatment Plants (STPs) of adequate capacities. Treated sewage will be reused for flushing (3576 KLD) 
and gardening (63 KLD). Excess treated sewage shall be disposed to sewer line. The dried sludge shall be 
used as manure for plants within the premises. 
 
UNTREATED AND TREATED SEWAGE QUALITY:  

Table 12: Untreated & Treated Sewage Quality 
No. Details Values Units 

Untreated Treated 
1.   pH  7.0 – 8.0 6.5 – 7.5 -- 
2.   Total Suspended solids 200 – 450 <10 mg/lit 
3.   Chemical Oxygen Demand 400 – 600 <30 mg/lit 
4.   BOD, 3 day, 27 °C   250 – 400 <10 mg/lit 
5.  Oil & Grease 50 <5 mg/lit 

 

2.7 Give details of the water requirements met from water harvesting? Furnish details of the facilities 
created. 

Form 1A Redevelopment of BDD Chawls, Worli, Mumbai                                             7 



Provision of Rain Water Harvesting system shall be done. Details shall be submitted 
2.8 What would be the impact of the land use changes occurring due to the proposed project on the 

runoff characteristics (quantitative as well as qualitative) of the area in the post construction phase 
on a long term basis? Would it aggravate the problems of flooding or water logging in any way? 
Computation of the external catchment area contributing the project site and subsequently estimation of the 
contributing runoff & capacities of external drain study report shall be submitted in EIA report 
 
Precaution to avoid water logging on site: 

• Minimizing the incremental runoff from the site with the help of rain water harvesting system 
• Proper management of channelization of storm water from site by using proper SWD system 

and discharge points of adequate capacity 
• Use of screens and silt traps to SWD 
• Proper maintenance of storm water drainage to avoid choking of drains and flooding on site  

2.9 What are the impacts of the proposal on the ground water? (Will there be tapping of ground water; 
give the details of ground water table, recharging capacity, and approvals obtained from competent 
authority, if any) 
The ground water table at the project site high i.e. 5.5 mt. to 7.2 mt., hence ground water recharging is not 
proposed.   

2.10 What precautions/measures are taken to prevent the run-off from construction activities polluting 
land & aquifers? (Give details of quantities and the measures taken to avoid the adverse impacts). 
The runoff from the site during construction phase would be prevented as under: 

1. Use of polymeric dust suppression spray for dust suppression instead of use of water 
2. Curing water should be sprayed on concrete structures, free flow of water will not be allowed for 

curing 
3. Use of wet jute cloth covering the walls and soaking the same with minimum quantity of water to 

avoid dripping.  
2.11 How is the storm water from within the site managed?(State the provisions made to avoid flooding of 

the area, details of the drainage facilities provided along with a site layout indication contour levels). 
Storm water drain is designed considering peak runoff after development and in accordance to the 
governing authority regulations   

2.12 Will the deployment of construction laborers particularly in the peak period lead to unsanitary 
conditions around the project site (Justify with proper explanation)  
• Disposal of sewage to Sewer line.   
• Disposal of segregated waste to M.C.G.M. 
• First aid and medical facilities 
• Proper housekeeping 
• Site sanitation 

2.13 What on-site facilities are provided for the collection, treatment & safe disposal of sewage? (Give 
details of the quantities of wastewater generation, treatment capacities with technology & facilities for 
recycling and disposal). 
Design Basis of Treatment plant – MBBR (MOVING BED BIO REACTOR) 

Table 13: Untreated & Treated Sewage Quality 
Details Values Units 

Untreated Treated 
 pH  7.0 – 8.0 6.5 – 7.5 -- 
 Total Suspended solids 200 – 450 <10 mg/lit 
 Chemical Oxygen Demand 400 – 600 <30 mg/lit 
 BOD, 3 day, 27 °C   250 – 400 <10 mg/lit 
Oil & Grease 50 <5 mg/lit 

Form 1A Redevelopment of BDD Chawls, Worli, Mumbai                                             8 



 
Design Basis of Treatment plant – MBBR (Moving Bed Bio Reactor) 

• Preliminary Treatment:  
The treatment will include the following unit / equipment; 

o Screen Chamber  
o Oil & Grease Trap 
o Raw Sewage Collection Tank 
o Raw Sewage Transfer pumps 

 
All the sewage generated will gravitate through Bar Screen. The Bar screen will take care of any floatable 
matter, which will be manually scraped out and collected in drums. Bar screen will comprise of SS plate 
type screen for removing floatable matter. From the bar screen it will then pass on to the Oil & Grease Trap 
for removal of free floating oil. The oil will be scrapped and collected in drums to be disposed as per 
statutory norms. The sewage will be collected in raw collection tank. Uniform mixing is achieved by 
providing aeration grid (air sparing) in the collection tank. After completion of mixing, the sewage will be 
pumped at a uniform rate by sewage transfer pumps to Biological Treatment.  
 

• Biological Treatment (Secondary Treatment):  
This will include the following; 

o MBBR Bioreactor 
o Secondary Clarifier 
o Sludge Dewatering System-(Filter press) 

 
The process will be of activated sludge extended aeration biological process of Moving Bed Bio Reactor 
(MBBR) type. 
 
The MBBR process will be an aerobic system having two biological growth process- attached growth and 
suspended growth. The pretreated sewage from raw sewage collection tank will be pumped into MBBR 
where support media will provide more surface area for Biological growth. Oxygen will be added for 
biological growth through tubular diffusers. 
The effluent will be uniformly pumped to MBBR Reactor to biologically degrade the organic matter. The 
oxygen required for the bacterial growth will be supplied through Diffuser systems. The system envisages 
better oxygen transfer because of fine bubbles and increased contact with the sewage.  
 
The overflow from MBBR Reactor will gravitate to the Secondary clarifier. The arrested sludge will be 
pumped back to the Aeration tank to maintain the bacterial concentration in the tank and excess sludge will 
be sent to the Sludge collection pit and shall be dewatered using a Filter press. The filtrate will be taken to 
the Raw Sewage Collection Tank. The dried sludge shall be used as manure for gardening. 
 

• Tertiary Treatment: 
The treatment will include the following unit / equipment; 

o Filter feed tank 
o Pressure Sand Filter (PSF) 
o Activated Carbon Filter (ACF) 
o UV system 

The clear supernatant from the Secondary clarifier will be collected in a Filter feed tank this tank will be 
provided with level switch for unmanned operations. The treated sewage will be pumped to PSF followed 
by ACF.  After ACF treated sewage will be passed through UV filtration for disinfection. After UV 
filtration treated sewage will be collected in Treated Water Tank. Treated sewage from Treated Water Tank 
shall be used for secondary requirement. 

Form 1A Redevelopment of BDD Chawls, Worli, Mumbai                                             9 



 
Figure: STP process diagram (MBBR process) 

2.14 Give details of dual plumbing system if treated waste used is used for flushing of toilets or any other 
use. 
Recycling of treated sewage for flushing & gardening shall be done 
Color coding for dual plumbing system shall be done as per standard practices. 

3 VEGETATION  
3.1 Is there any threat of the project to the biodiversity? (Give a description of the local ecosystem with 

its unique features, if any) 
No. 

3.2 Will the construction involve extensive clearing or modification of vegetation? (Provide a detailed 
account of the trees & vegetation affected by the project). 
Detailed account of the trees & vegetation affected by the project shall be submitted. 

3.3 What are the measures proposed to be taken to minimize the likely impacts on important site 
features (Give details of proposal for tree plantation, landscaping, creation of water bodies etc 
along with a layout plan to an appropriate scale) 
New trees of various varieties shall be planted as per local norms 

4 FAUNA 
4.1  Is there likely to be any displacement of fauna- both terrestrial and aquatic or creation of barriers 

for their movement? Provide the details. 
No 

4.2  Any direct or indirect impacts on the avifauna of the area? Provide details. 
No 

4.3  Prescribe measures such as corridors, fish ladders etc to mitigate adverse impacts on fauna. 
Not applicable. 

5 AIR ENVIRONMENT 
5.1 1 Will the project increase atmospheric concentration of gases & result in heat islands? (Give details of 

background air quality levels with predicted values based on dispersion models taking into account 
the increased traffic generation as a result of the proposed constructions) 
One season baseline data for ambient air parameters namely RSPM, Oxides of Sulphur, Oxides of 
Nitrogen and CO at project site and within study area along with Air Quality Modelling study report shall 
be detailed out in EIA report.  

5.2  What are the impacts on generation of dust, smoke, odorous fumes or other hazardous gases? Give 
details in relation to all the meteorological parameters. 

Form 1A Redevelopment of BDD Chawls, Worli, Mumbai                                             10 



Sources of Air pollution During Construction phase : 
• Increased level of dust and other air pollutants due to building construction and other related activities 
• Emissions from vehicles carrying the construction materials 
• Emissions from DG sets 
• Open burning of solid wastes can cause air pollution  
 

Mitigation Measures: 
• Use of polymeric dust suppression system wherever possible. 
• Use of covering sheets shall be done for trucks carrying construction material to prevent air borne dust 
• All material storages shall be adequately covered to avoid dust / particulate emissions 
• Use of CPCB approved DG sets 
• Proper maintenance of DG sets 
• Adequate parking provision and proper traffic arrangement for smooth traffic flow 
• Vehicles having valid pollution under control certificate shall be allowed to ply on site 
• Open burning of solid waste shall be prohibited 